RPST 6170

7 12V35-PX15D




pozice objednaci ¢islo popis dilu pocet
1 GB845-85 ST4.2x25 Sroub ST4.2x25 1
2 GB823-88 M5x20 SroubM5x20 2
3 50301.524.0000 1/2 rukojeti (P) 1
4 50304.524.0000 aretace 1
5 50306.524.0000 lanko ovl. kominu 1
6 50307.524.0000 tlacitko 1
7 50305.524.0000 pruZina 1
8 50302.524.0000 1/2 rukojeti (L) 1
9 GB889.1 M5 matice M5 6
10 GB5789 M6x40 Sroub M6x40 4
11 20101.524.0000 panel 1
12 50402.524.0000 koncovka paky 1
13 50401.524.0000 paka 1
14 50404.524.0000 pruZina 1
15 GB/T 889.1-2000 matice M8 5
16 50403.524.0000 Sroub s osazenim 1
17 GB/95-2002 podlozka 1
18 50405.524.0000 lanko tazeni rychlosti 1
19 GB/845-85 ST4.2x30 Sroub ST4.2x30 8
20 GB/845-85 ST6.3x13 Sroub ST6.3x13 13
21 50103.524.0000 1/2 skiiné prevodu (L) 1
22 50205.524.0000 lanko 2
23 50203.524.0000 segment 1
24 50200.524.0000 segment 1
25 50308.524.0000 pouzdro 2
26 GB/897.2 4x20 cep 4x20 2
27 50100.524.0000 kloub 1
28 GB/95-2002 podlozka 2
29 50106.524.0000 h¥idel 1
30 50104.524.0000 seger. pojistka 1
31 50303.524.0000 paka 1
32 GB/T6183.1 M8 matice M8 26
33 50204.524.0000 deska 1
34 GB/T6183.1 M6 matice M6 2
35 GB/95-2002 podlozka 3
36 50108.524.0000 h¥idel 1
37 50109.524.0000 pruZina 1
38 50107.524.0000 segment 1
39 GB/896 6 seger. pojistka pr. 6 1
40 50102.524.0000 1/2 skiiné prevodu (P) 1
41 50105.524.0000 unaseci prevod 1
42 GB/95-2002 podlozka 9
43 50500.524.0000 podlozka 1
44 50502.524.0000 silentblok 2
45 50501.524.0000 konzola 1
46 60119.524.0000 Sroub s osazenim 2
47 60108.524.0000 aretace 2
48 GB/896-86-4 seger. pojistka 2
49 60104.524.0000 pdaka (P) 1
50 GB/T820-2000 M5x35 Sroub M5x35 4




51 70100.524.0000 ndvlek madla 2
52 60114.524.0000 segment 1
53 GB/70.1-2000 M6x12 Sroub M6x12 5
54 70201.524.0000 vypinac 1
55 60112.524.0000 osa 1
56 60113.524.0000 segment 1
57 60106.524.0000 paka (L) 1
58 60111.524.0000 cep 2
59 60109.524.0000 uloZeni lanka 1
60 60117.524.0000 segment 1
61 GB/T845-85 ST4.2x13 Sroub ST4.2x13 1
62 60115.524.0000 matice 2
63 60116.524.0000 pouzdro 2
64 60120.524.0000 konzola 1
65 70200.524.0000 elektroinstalace 1
66 60110.524.0000 uloZeni lanka 1
67 60118.524.0000 pruZina 1
68 60103.524.0000 rukojet vrchni (P) 1
69 GB/T12-88 M8x45 Sroub M8x45 2
70 60105.524.0000 lanko (P) 1
71 30805.524.0000 matice plastova 3
72 60102.524.0000 rukojet vrchni (L) 1
73 20709.524.0000 lanko (L) 1
74 60111.524.0000 rukojet spodni 1
75 GB/T93-1987 matice M8 17
76 GB5783-2000 M8x20 Sroub M8x20 8
77 10100.524.0000 spalovaci motor Loncin 170F(D)S 1
78 10106.524.0000 klinek klik. hidele 1
79 10112.524.0000 kryt 1
80 10300.524.0000 kryt 1
81 GB5786-2000 M8x16 Sroub M8x16 2
82 10303.524.0000 Sroub 3
83 10118.524.0000 pruZina 1
84 10117.524.0000 pouzdro 1
85 10116.524.0000 excentr 1
86 10202.524.0000 podloZka 1
87 GB5789 M8x30 Sroub M8x30 3
88 10201.524.0000 kryt 1
89 6204-2RZ loZisko kul. 1
90 10202.524.0000 pouzdro

91 GB/T93-1987 M6 matice M6 1
92 GB5786-2000 M6x30 Sroub M6x30 1
93 10108.524.0000 femenice (mald) 1
94 10109.524.0000 unasec 1
95 10110.524.0000 1/2 femenice 2
96 10111.524.0000 podloZka 2
97 GB5785 M8x35 Sroub M8x35 1
98 GB882-86 10x40 cep 10x40 1
99 GB/T62-88 M6 matice M6 1
100 40109.524.0000 zavlacka 2
101 40103.524.0000 ovladac 1




102 30702.524.0000 konzola 1
103 40102.524.0000 konzola 1
104 40105.524.0000 pouzdro 1
105 40108.524.0000 osa ovl. kominu 1
106 40106.524.0000 matice 2
107 GB/95-2002 podlozka 2
108 40104.524.0000 Snek ovl. kominu 1
109 40101.524.0000 kryt ovl. kominu 1
110 40107.524.0000 Sroub 1
111 GB27-88 M6x75 Sroub M6x75 1
112 10203.524.0000 kryt femenice 1
113 90101.524.0000 M6x16 Sroub M6x16 25
114 20806.524.0000 excentr 1
115 20807.524.0000 konzola 1
116 GB896 9 seger. pojistka pr. 9 2
117 20804.524.0000 pruZina 1
118 20800.524.0000 osa fazeni 1
119 20711.524.0000 konzola 1
120 20710.524.0000 konzola 1
121 20706.524.0000 rolna 3
122 20707.524.0000 Sroub s osazenim 3
123 20108.524.0000 kluzné pouzdro (Sestihran) 4
124 20109.524.0000 podlozka 2
125 20107.524.0000 kolo ozubené 2
126 20105.524.0000 osa kol 2
127 20110.524.0000 klinek osy kol 2
128 20111.524.0000 podlozka 10
129 20112.524.0000 pouzdro 2
130 20106.524.0000 pouzdro 1
131 20203.524.0000 pouzdro vymezovaci 2
132 20113.524.0000 pneumatika 2
133 20201.524.0000 rafek 2
134 GB/T96.1-85 podlozka 2
135 GB5787 M8x35 Sroub M8x35 4
136 20500.524.0000 ovladac variatoru 1
137 20402.524.0000 1/2 variatoru 2
138 20401.524.0000 guma variatoru 1
139 20403.524.0000 unasec osy kol 1
140 GB/T894.1-89 seger. pojistka 1
141 20302.524.0000 seger. pojistka 1
142 20301.524.0000 0sa posuvu variatoru 1
143 20308.524.0000 podlozka 2
144 20305.524.0000 prevod 2
145 GB/T119.1-1986 cep 6
146 HK1712 pouzdro 4
147 20304.524.0000 kolo ozubené 6
148 20303.524.0000 kolo ozubené 2
149 GB109-2003 B deska 2
150 23312.524.0000 segment 2
151 23313.524.0000 deska 2
152 GB109-86 cep 2




153 20315.524.0000 pruZina 2
154 20314.524.0000 0sa 2
155 HK1514 loZisko jehlové 2
156 20306.524.0000 téleso planet. prevodu 2
157 20307.524.0000 podlozka 4
158 GB/T894.1-86 seger. pojistka 2
159 30513.524.0000 pouzdro 1
160 6003 NR2Z GB/T276-94 loZisko kul. 2
161 20309.524.0000 kryt (L) 1
162 20310.524.0000 kryt (P) 1
163 20103.524.0000 podlozka 2
164 20104.524.0000 podlozka 2
165 20102.524.0000 kryt prevodu 2
166 20705.524.0000 konzola rolny 1
167 20703.524.0000 klinovy femen (pojezd) 1
168 20702.524.0000 Sroub s osazenim 1
169 20701.524.0000 pfitlacny talif 1
170 6006-2RS loZisko jehlové 1
171 20600.524.0000 deska pfitl. talife 1
172 20704.524.0000 pouzdro 1
173 GB/T91 3.2x35 zavlacka 2x35 1
174 GB/T6183.2-2000 M16 matice M16 1
175 20708.524.0000 pruZina 2
176 30804.524.0000 smérovac vyhozu 1
177 30806.524.0000 ovladac smérovace 1
178 30807.524.0000 kryt 1
179 GB/T12-1988 M8x25 Sroub M8x25 5
180 GB/T12-1988 M8x35 Sroub M8x35 1
181 30800.524.0000 mfiz bezpecnostni 1
182 30605.524.0000 podstavec kominu 1
183 30511.524.0000 femenice (velka) 1
184 30509.524.0000 klinovy femem (Snek) 1
185 30512.524.0000 unasec femenice 1
186 30505.524.0000 kryt loZiska 1
187 GB/T12-1988 M8x16 Sroub M8x16 8
188 SB204-2RS GB/T3882-199 loZisko kul. 1
189 30507.524.0000 Sroub s osazenim 1
190 GB/t955-1987 10 podlozka 1
191 30508.524.0000 pruZina 1
192 GB/T6183.1-2000 M10 matice M10 3
193 30510.524.0000 Sroub s osazenim 1
194 GB/T12-1988 M6x16 Sroub M6x16 4
195 GB/T5782-2000 M8x45 Sroub M8x45 1
196 30506.524.0000 deska 1
197 GB879.4 6x30 pruzinovy cep 6x30 2
198 30300.524.0000 ventilator 1
199 30211.524.0000 simering 1
200 GB/T119.1-1986 pruzinovy Cep 1
201 30209.524.0000 matice 1
202 30210.524.0000 pouzdro 1
203 30207.524.0000 hridel prev. Sneku 1




204 30208.524.0000 pouzdro 1
205 GB1099-79 5x6.5x16 klinek 5x6,5x16 1
206 30212.524.0000 osa prev. Sneku 1
207 30203.524.0000 pouzdro 2
208 30202.524.0000 1/2 skiiné prev. (P) 1
209 30204.524.0000 simering 2
210 30502.524.0000 pouzdro 4
211 30503.524.0000 pouzdro (Sestihan) 8
212 30500.524.0000 Snek (P) 2
213 30107.524.0000 ulozeni osy prev. Sneku 2
214 30206.524.0000 zatka 1
215 30205.524.0000 ozub kolo (pFev. Sneku) 1
216 30201.524.0000 1/2 skiiné prev. (L) 1
217 GB/T5783-2000 M6x20 Sroub M6x20 5
218 GB/T7940.1 M6 matice M6 3
219 30400.524.0000 Snek (L) 2
220 30504.524.0000 stfizny Sroub 4
221 30109.524.0000 lista bunkru 1
222 30603.524.0000 drzak skrabky 1
223 30604.524.0000 Skrabka 1
224 30110.524.0000 noze bunkru 2
225 30600.524.0000 kladka napinaci 1
226 30602.524.0000 pouzdro 1
227 30100.524.0000 bunkr 1
228 30111.524.0000 lyZina bunkru 2
229 20316.524.0000 lanko (power steering) 2

1

230

GB5786-2000 M6x25

Sroub M6x25




s LONCINiEs=

LB e E

PART CAIALOGUE

LC170FDS

Kk 4<-SVERSION No. : 2013-01

B LONCIN MOTOR CO.,LTD.



¥k (CYLINDER HEAD)

s FES LS Description Ko AL SiRJEE
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 380140001-0005 |/~ A1k 24 HMEFEMEX12 BOLT, FLANGE , 6x12 4 fIPIECES C

2 120220022-0001 |SfT3kisH 4 COVER COMP ., HEAD 1 f+/PIECES C

3 380740571-0001 |ES%& TUBE , BREATHER 1 f£IPIECES B

4 120250013-0001 |41 3k 2% 25 PACKING , HEAD COVER 1 f£IPIECES A

5 270960014-0001 |-k{it%E PLUG , SPARK 1 f£IPIECES A

6 380140336-0001 |/ ik TH IE#:M8%60 BOLT , FLANGE , 8x60 4 f£IPIECES C

7 380180109-0001 |X(k¥Z#:8x40 BOLT, STUD, IN.8x40 2 f£IPIECES C

8 180650077-0001 |HE"< 13 GASKET , EX.PIPE 1 f£IPIECES A

9 120080333-0001 S 4rsk HEAD COMP .,CYLINDER 1 f£IPIECES B

10 120150107-0001 |5 {iT Sk 283} 44 GASKET , CYLINDER 1 f+/PIECES A

11 380600117-0001 |Efi4 10x14 PIN , DOWEL 2 f£IPIECES C

12 380180093-0001 |X:kIZk:6x113.5 BOLT, STUD, IN.6x113.5 2 {FIPIECES C




ih #4644 (CRANK CASE)

e TS . o o L) iR JEE
T AL A4 TR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 171750001-0001 s GOVERNOR ASSY. 1 £/SETS B
2 381350004-0001 T 44 PIN , LOCK 1 {4 /PTECES B
3 171630001-0001 ST e SHAFT , GOVERNOR ARM 1 % /PIECES B
4 380450531-0001 ik 6x13x1 WASHER 6x13x1 1 {4 /PTECES C
5 110810090-0001 i e 4 CRANK CASE 1 % /PIECES C
6 270280019-0001 JEZAR PLATE WINDING 1 4 /P1ECES C
7 110260025-0001 RS BOLT,DRAIN PLUG 2 % /PIECES C
8 380450514-0001 P44 10x16x1.5 WASHER 10x16x1.5 2 {4 /PTECES C
9 380650490-0001 H$25x41.25%6 OIL SEAL 25x41.25%x6 1 {#/PIECES A
10 380940585-0001 2 PIPE CLIP 1 {4 /PIECES C
11 110690042-0001 MU HE CAP ASSY. 1 % /PIECES B
12 111040002-0001 RN SEALING SCREW PLUG CO 1 {4 /PIECES C
13 380940346-0001 2k e CABLE CLEAT 1 % /PIECES B




#5835 (CRANK CASE COVER)

F5 [ WS . N N5 Sy BT
No. Part No. <H - escription Reqd. QTY UNTT CONSUMABLE GRADE

1 380140028-0004 |4 THi Ik M8x32 BOLT , FLANGE 8x32 6 f#: /PTECES C

2 380650491-0001 |jihi25%41.25%6 OIL SEAL 25x41.25x6 1 f#: /PTECES A

3 110820028-0001 |fi#h4f 2% CASE COVER 1 f1f-/PIECES C

4 110690035-0001 |HLiAs K40 & GAUGE ASSY., OIL LEVH 2 £ /SETS B

5 380630137-0002 |¥F¥H 3Kk H17K6205 BEARING 1 f#: /PTECES B

6 380600120-0001 |%zfir4d 8x14 PIN , DOWEL 8x14 2 % /PIECES C

7 110830030-0001 | il 4 o5 25 4 44 PACKING , CASE COVEJ 1 f#: /PTECES A




B #/75 2 (CRANKSHAFT/PISTON)

75 EHAS . L . = AL S M
No. Part No. TAAFERE Description Reqd. QTY UNTT CONSUMABLE GRADE

1 130070142-0001  |\e 34l & RING SET 1 £ /SETS A

2 380560056-0001 |4 2444 CLIP , PISTON PIN 2 {#/PIECES B

3 130030160-0001 |13 PISTON 1 {/PIECES A

4 130060031-0001 |3 94 PIN , PISTON 1 {/PIECES c

5 380630137-0002 RV ER 7K 6205 BEARING 1 4 /PIECES B

6 380620050-0001  |& KEY 1 1 /PTECES B

7 130290291-0001 | /i 26 CRANKSHAFT COMP 1 1 /PTECES B

8 130150054-0001  |i&fF ROD ASSY ., CONNECTING 1 {/PIECES B

9 380620084-0001 | KEY 1 {#/PIECES B




4
Bt & 45(GAS DISTRIBUTION ADJUSTMENT)

5 ZHES . o B L S
No. Part No. FAELI Description Reqd. QTY UNIT CONSUMABLE GRADE

1 140450022-0001 AIREHES ARM COMP. 2 £ /SETS B

2 140710001-0001 HEAT PR AR 402 PLATE ASSY., 1 {#: /PIECES B

3 140670004-0001 HEAT ROD , PUSH 2 % /PIECES B

4 140690003-0001 HEFE LIFTER , VALVE 2 % /PIECES B

5 140020076-0001 A A CAMSHAFT ASSY. 1 {4 /PIECES B

6 500550041-0001 A VALVE COMP. 1 £ /SETS B

7 140400016-0001 AP SEAL , GUIDE 1 4 /P1ECES B

8 140340039-0001 ()T (M) % SPRING , VALVE 2 1 /PTECES B

9 140380017-0001 SARE &3 RETAINER , VALVE SPRIN| 2 {4 /PI1ECES B

10 140320001-0001 ST RATATOR , VALVE 2 {4 /PIECES B




oEh2RHEM (STARTER SUBASSEMBLY)

bl S AT A Description MR S BT
No. Part No. Reqd. QTY UNIT ONSUMABLE GRAL
1 193490162-0001 [Fah il RECOIL STARTER COMP. 1 E/SETS B
2 160210040-0001 [z 361 COVER COMP.,FAN 1 {FIPIECES C
3 193500042-0001 |z STARTER ASSY. 1 EISETS B
4 380140089-0005 |7~ ik 2 HIIRFEM6E%8 BOLT , FLANGE 6x8 4 fFIPIECES C
5 380140001-0005  [7NAAik=THIEFEMEx12 BOLT , FLANGE 6x12 4 {IPIECES C




B X (Diversion ASSY.)

5 TS .. " o g BT S
A 44 TR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 160190048-0001 |S4T3k S SHROUD COMP 1 {4 /PIECES C
2 380140089-0003  [/Nfyk2imiZEM6x8  [BOLT, FLANGE , 6x8 2 {4 /PIECES C




fkiH %% (CARBURETOR)

Fa TS e — e L S BURTE
No. Part No. FAELHR Description Reqd. QTY UNIT CONSUMABLE GRADE

1 170430060-0001 |53/ 5 a5 b B4 PACKING , INSULATOR 1 4 /P1ECES A

2 170440038-0001 | (/&)W () #(He) [INSULATOR , CARBURETOR 1 {/PTECES B

3 170430048-0001 | i 28 2 1 3 GASKET PACKING,CARBURETOR 1 {/PTECES A

4 170020667-0001 | fkifi%e CARBURETOR ASSY 1 £ /SETS B

5 1704300650001 |7 j& 4k SPACER COMP ., AIR CLEANER 1 {1 /PTECES B

6 173390001-0001 |2 aiiks: STARTING PUMP 1 {/PIECES A

7 271460070-0001 | AL/ 1475 LEVER,CHOKE 1 {/PIECES A




-

BrEa kR /KB (FLYWHEEL/COIL ASSY.)

Fs FHET S 4Tk Description o LA oy g Tk
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 380370051-0001 |@EHINL(KE)IEEE M14x1.5 |[NUT, SPECIAL 1 4 /PIECES C

2 193590017-0001 |i2zhik PULLEY , STARTER 1 f#/PIECES C

3 160180023-0001  |mj#¢ FAN , COOLING 1 £/PIECES A

4 270020150-0001  |&&F3B4E( K EE) FLYWHEEL COMP 1 £/PIECES B

5 380900062-0001 |4+ CLAMP 1 £/PIECES A

6 273210001-0001  |J& -k IF 4% SWITCH KEY 1 4 /PIECES B

7 271660054-0001 &k FF% OIL FILLER ASSY 1 £/PIECES B

8 270210015-0001 IR B2k [l 4 COIL ASSY 1 f#/PIECES B

9 380140102-0004 |75 ff1 ki > [ FEM6x 25 BOLT, FLANGE , 6x25 2 {1 /PTECES c

10 270920253-0001 | sk 23 B (5 k 22) COIL ASSY ., IGNITION 1 £ /SETS A

11 380140095-0005 [/~ ki £ H R FEM6E%30 BOLT, FLANGE , 6x30 2 £/PIECES c




WiEiEH 2% (CONTROL SYSTEM)

75 TS . . o o L i E e
FERAF AR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 173710004-0001 |1 FHKE GUM COVER,CONTROL HANDLE 1 {4 /PTECES B
2 171680056-0001 |l J# A FHRAH A& CONTROL ASSY. 1 £/SETS B
3 380140011-0004 |/Sfi% 2 HIZH4M6Ex10 BOLT, FLANGE, 6x10 2 {1 /PIECES C
4 171600031-0001 |V #1531 34A) SPRING, GOVERNOR 1 :/PIECES A
5 171620018-0004 | 37 42 ARM, GOVERNOR 1 {1 /PIECES C
6 380370066-0001 |4 1Hi#ELE M6 NUT, FLANGE,6MM 1 {4 /PIECES C
7 380250002-0001 | 37 42 & (5 k)12 H:M6Ex2 BOLT, QUADRATE HEADG6x21 1 {4 /PTECES C
8 171610002-0001 |5 171 B Arsas (3 5% B) SPRING, THROTTLE RETURN 1 {4 /PIECES A
9 171590002-0001 | ] FifF ROD, GOVERNOR 1 {1 /PIECES B




22 y8%% (AIR CLEANER)

X IS R, Descrption Bk [ i BT
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 180020459-0001 |74y AIR CLEANER ASSY 1 EISETS B

2 271460056-0001 | X\ ]F 44 CHOKE LEVER 1 {£IPIECES B

3 380140011-0004 [/~ Skik 2T IR FEM6x10|BOLT, FLANGE, 6x10 4 {F/IPIECES [@

4 380370047-0003 [N ffiid: 24 THIME REM4 NUT, FLANGE,4MM 2 {FIPIECES C

5 380370048-0001 (7S fivE = IR EM6 NUT, FLANGE,6MM 2 {F/PIECES C

6 171470003-0001 [ BRI Iz il s 4 STAY ASSY.,MANUAL CHOK 1 {FIPIECES B




&% (MUFFLER)

5 FHAHTE EEAE LR Description e Saild AR
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 180571306-0001  [yH 5 4% MUFFLER ASSY. 1 £/SETS B
2 380340005-0005 |\ S EE M8 NUT, FLANGE,M8 2 {*:/PIECES C
3 380140215-0004 |7 ffikik = ISR 6x14 BOLT, FLANGE, 6x14 5 {*:/PIECES C
4 180960115-0001 |JEfAE a4 E& PROTECTOR, MUFFLER 1 4 /PIECES C




M$8 (FUEL TANK)

i FEAAT 5 .. " o = AL SRk
No. Part No. Rdiastd Description Reqd. QTY UNIT CONSUMABLE GRADE

1 380200071-0002 |+~ fli it SLIZET M4x18 SCREW ,M4x18 1 4 /PIECES o

2 173260001-0002 | IT ¢ gl KNOB FUEL SWITCH 1 4:/PIECES B

3 170980081-0001 |jHiFF2CHB4E FUEL SWITCH 1 {1}:/PTECES B

4 380370048-0001 |/~ fiE=~HIEREE M6 NUT, FLANGE,M6 1 4 /PIECES C

5 380960121-0005 |-E4EdH 4 CLIP, TUBE 4 {4:/PIECES B

6 380750457-0001 |34 TUBE , FUEL 1 4 /PIECES A

7 380750459-0001 |34 TUBE , FUEL 1 {4:/PIECES A

8 172840024-0001 |Jf4A 25 48 (5) HOLDER,FUEL TANK (Left) 1 {4:/PIECES C

9 172840021-0001 |34 2348 (45) HOLDER,FUEL TANK (Right) 1 {4:/PIECES C

10 380140215-0003 |/~ Ak HIEHEM6Ex14 BOLT, FLANGE , 6x14 4 {4:/PIECES C

11 170660077-0001 | JhmELH & JOINT ASSY. , FUEL TANK 1 {4:/PIECES A

12 380370048-0001 |/ Ak 22 IEEE M6 NUT, FLANGE,6MM 2 {4:/PIECES C

13 170500695-0001 |35 B TANK COMP ., FUEL 1 {1}:/PTECES B

14 380140001-0005 |75 ik 2 HiE A M6x12 BOLT , FLANGE , 6x12 4 1}:/PTECES C




$imf (FUEL TANK)

75 e s . . .. = AL Sie
T AL A4 TR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
15 170720009-0001 VEM SR H S FILTER , FUEL 1 {4 /PIECES A
16 170870074-0001 WE % CAP COOMP.,FUEL FILLER 1 {4 /PIECES B
17 343210030-0001 VHI A R A 2R REAR SOVER TANK 1 {4 /PIECES B




ME (Cover)

Jhides TS TR Description ki AL S
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 380140091-0006 |/~ kik 4 imiZ4eM8%x25  |BOLT, FLANGE, M8x25 1 {£IPIECES C
2 380140003-0007 |\ #iskvk 2 MiEFEM6x20  |BOLT, FLANGE, M6x20 1 {/IPIECES C
3 661280014-0001 |3} Jy$thiti 2# COVER, ENGINE 1 {HIPIECES B
4 661280013-0001 |3 Jy$thiti 14 COVER, ENGINE 1 {}/PIECES B
5 380140215-0004 | 5kl 2 MiEEMEx14  |BOLT, FLANGE, M6x14 3 {/IPIECES C




HEIHEHL (STARTER MOTOR)

el TS 2 TR Description e LA S

No. Part No. Reqd. QTY UNIT | CONSUMABLE GRADE
1 270360052-0001 [tz Hifl STARTER MOTOR 230V 50HZ 1 £/SETS B
2 380200162-0002 |+=pftisgsLi2%T  |Screw,Cross Recessed Hexagon 2 {FIPIECES C
3 380140095-0005 |/ I =R B0 T FLANGE , 6x30 2 FIPIECES [




F 2% #5722 (HOLDER, ELECTRIC STARTING BOX)

F5 TS . " e s AL S &t

No. Part No. FHT AT Description Reqd. QTY UNIT CONSUMABLE GRADE
1 270860030-0001 | 2 /F 2225 % 24 HOLDER,ELECTRIC STARTING BOX 1 {F/PIECES C
2 380140215-0003 |~ fk % iiii8EM6x14 _ |BOLT , FLANGE , 6x14 3 fH/PIECES C




	T153-00017-001-011.pdf
	封面
	总表（Master List）
	1 汽缸头（CYLINDER HEAD) 
	2 曲轴箱体(CRANK CASE) 
	3 曲轴箱盖（CRANK CASE COVER）
	4 曲轴和活塞（CRANKSHAFT PISTON) 
	5 配气系统(Camshaft)
	6 起动器组件（STARTER SUBASSEMBLY）
	7 导风部件（Diversion ASSY.）
	8 化油器（CARBURETOR）
	9 飞轮（FLYWHEEL COIL ASSY.）
	10 调速控制系统（CONTROL SYSTEM）
	11 空滤器（AIR CLEANER）
	12 消声器（MUFFLER）
	13  燃油箱（FUEL TANK）
	14 燃油箱（FUEL TANK）
	15 装饰罩（Cover）
	16 起动电机（Starter motor）
	17 电器件支架(Holder)




